

celormittal

Altal Bremen GmbH
 1 210220
 REMEN
 12-Strasse 30
 REMEN
 0421/6480
 0421/6482251

A02 CERTIFICATE
20200015598-00
 Page: 02 / 03
 Inspection certificate 3.1 EN 10204

A09 DISPATCH NOTE
 DATE 04.03.2020
 SHIP TRINITYBORG
 A08.1 MANUFACTURER'S ORDER NR. 1959714
 DATE 19.12.2019
 AGENCY'S ORDER NR. KCO1MOR04W005

A06.1 CUSTOMER
 ArcelorMittal International America
 LLC
 1 S. Dearborn Street,
 60603-9888 Chicago
 USA
 A06.2 CONSIGNEE
 ACEROS MORENO SA DE CV
 RFC AMO9406283W5
 EMILIANO ZAPATA NO. 3 SAN JOSE CHIC
 56377 ESTADO DE MEXICO
 Mexico

IN GERMANY
 F: cold rolled coil
 DE DELIVERY: EN 10131 (2006) red. coil.

QUALITY: A1008 CS Type B STANDARD: ASTM A1008-05

B09 B10
 THICKNESS WIDTH
 in in
 .036 36.000

B07.1 COIL NO	B07.1 PART	B13 WEIGHT kg	B07.2 HEAT	CHEMICAL ANALYSIS																
				C71 C	C73 Si	C72 Mn	C74 P	C75 S	C81 Cu	C77 Al	C76 N	C83 B	C84 V	C78 Ti	C82 Nb	C79 Cr	C80 Ni	C85 Mo	As	Su
174262	10100	10050	021822	0.316	0.161	1.944	0.071	0.106	0.280	0.331	0.030	0.001	0.018	0.010	0.001	0.304	0.361	0.027	0.009	0.019
174262	10200	10020	021822	0.316	0.161	1.944	0.071	0.106	0.280	0.331	0.030	0.001	0.018	0.010	0.001	0.304	0.361	0.027	0.009	0.019
174263	10100	9730	021821	0.258	0.161	1.972	0.051	0.065	0.137	0.436	0.031	0.001	0.017	0.011	0.002	0.193	0.349	0.027	0.008	0.014
174264	10300	10090	021821	0.258	0.161	1.972	0.051	0.065	0.137	0.436	0.031	0.001	0.017	0.011	0.002	0.193	0.349	0.027	0.008	0.014
174264	10400	10020	021821	0.258	0.161	1.972	0.051	0.065	0.137	0.436	0.031	0.001	0.017	0.011	0.002	0.193	0.349	0.027	0.008	0.014
174265	10100	9430	021822	0.316	0.161	1.944	0.071	0.106	0.280	0.331	0.030	0.001	0.018	0.010	0.001	0.304	0.361	0.027	0.009	0.019
174266	10100	9430	021821	0.258	0.161	1.972	0.051	0.065	0.137	0.436	0.031	0.001	0.017	0.011	0.002	0.193	0.349	0.027	0.008	0.014
		8				78440														
		8				78440														

B07.1 COIL NO	B07.1 PART	B13 WEIGHT kg	B07.2 HEAT	TENSILE TEST					
				C02 PR	C04 MAZ	C03 Temp °C	C11 Yield Re	C12 Strength Rm	C13 A50mm %
174262	10100	10050	021822	0	F	20	24	45	47
174262	10200	10020	021822	0	F	20	24	45	47
174263	10100	9730	021821	0	F	20	24	45	46
174263	10200	9670	021821	0	F	20	24	45	46
174264	10300	10090	021821	0	F	20	24	45	47.5

Direction
 along to rolling direction (0° = L, 90° = T)
 C04 specimen condition
 V: aged F: Fresh N: normalised

celcorMittal

Mittal Bremen GmbH
h 210220
REMEN
nz-Strasse 30
REMEN
0421/6480
0421/648251

A02 Page: 03 / 03
CERTIFICATE **20200015598-00**
Inspection certificate 3.1 EN 10204

A03 A05 ORIGINATOR OF THE DOCUMENT
ArcelorMittal Bremen GmbH
Carl-Benz-Strasse 30, 28237 Bremen
zeugnisse.bremen@arcelorMittal.com
Telefon 0421/6482813

A09 DISPATCH NOTE
DATE 04.03.2020
SHIP TRINITYPORG

A08.1 MANUFACTURER'S ORDER NR. **1959714**
DATE 19.12.2019
AGENCY'S ORDER NR. KC01MOR04W005

A07 CUSTOMER'S ORDER NUMBER
ACEROSMORENOS11219-

A10 PART NUMBER
A1008 CS TYPE B

A06.1 CUSTOMER
ArcelorMittal International America
LLC
1 S. Dearborn Street.
60603-9888 Chicago
USA

A06.2 CONSIGNEE
ACEROS MORENO SA DE CV
RFC AMO9406283W5
EMILIANO ZAPATA NO. 3 SAN JOSE CHIC
56377 ESTADO DE MEXICO
Mexico

Tr: cold rolled coil
OF DELIVERY: EN 10131 (2006) red.col.
QUALITY: A1008 CS Type B STANDARD: ASTM A1008-05
JITZ 1.78

B09	B10	B13	B07.2	TENSILE TEST				C11	C12	C13
HICKNESS in	WIDTH in	WEIGHT kg	HEAT	C02	C04	C03	yield p. Re	Rm	A50mm %	
				PR	MAZ	Temp °C	KST	KST		
B07.1 COILNO	B07.1 PART	10400	021821	0	F	20	24	45	47.5	
174264	10400	10020	021821	0	F	20	22	44	48	
174265	10100	9430	021822	0	F	20	22	44	48	
174266	10100	9430	021821	0	F	20	23	44	48	
8		78440								
8		78440								

certify hereby that the delivery complies with the above mentioned specification.

BREMEN 05.03.2020



QUALITY DEPARTMENT
SITE EXPERT FOR INSPECTION
Dr. Breitschuh

Breitschuh

direction
ling to rolling direction (0° = L; 90° = T)
C04 specimen condition
V: aged F: fresh N: normalised